@ cARRARO

Spare parts catalogue

AXLE 26.38_(CM8492)
REF: 146775



AXLE 26.38_(CM8492) REF: 146775

@ cArrARO

Index

1.1

2.1

3.1

4.1

5.1

6.1

7.1

Axle housing

Swivel housing and steering cylinder

Bevel gear set

Differential

Double joint

Wheel hub

Final reduction

IND. 1



@ cArrARO

AXLE 26.38_(CM8492) REF: 146775

Axle housing

Pos

oO~NO O WNPF

Ref
147653
33481
143725
642014
140869
47704
125161
140224
141877
144987
125828
147654
117339
125280

Qty

NNNMNNMNNMNNENDNPRP

[EY
o

=N

Description Kit

BEAM 472560

SEAL RING 55X68X10

SWING BUSHING 55X68X55

BREATHER M10X1

TAPE ROLLER THRUST BEARING HM89446/410
SEAL RING RWDR-COMBI

BUSHING 48X53X40

SEAL RING 48X65X16.5 SF6

SEAL RING RWDR-COMBI

BEARING

HEX HEAD FLANGE SCREW M14X2X40 GRIP
M.I.DIFF.SUPPORT (12978)

PARALLEL PIN 16X40

MAGNETIC PLUG M30X2

Note

TAB. 1.1



€ carrARO

AXLE 26.38 (CM8492) REF: 146775 Swivel housing and steering cylinder

Pos Ref Qty Description Kit Note
1 141894 8 | STUD M16X2X38
2 143239 2 | SWIVEL HOUSING KING PIN
3 143525 4 |END BALL ADJUSTMENT SHIM 0.50
3 143523 4 |END BALL ADJUSTMENT SHIM 0.15
3 143524 4 | END BALL ADJUSTMENT SHIM 0.20
4 142332 2 | SELF-LOCKING NUT
5 150304 1 | SWIVEL HOUSING LH 010597
6 143240 2 | SWIVEL HOUSING KING PIN
7 127223 4 |HEX HEAD SCREW UNI 5739 M16X75 REG.STERZ
8 22129 4 |HEXAGON NUT UNI 5589 M16 8
9 148294 4 |BUSH 24.5X16.5X19
10 147658 1 |STEERING CYLINDER
11 21231 6 | Bolt M20x80
12 147309 1 |STEERING ROD RH L494 D40
13 352366 1 | TIRANTE CON SFERA D40
14 352324 2 |NUT M28 X 1.5 CAT.A
15 352370 2 | BALL JOINT D50 M28X1.5
16 352368 1 |TIRANTE CON SFERA D40
17 147310 1 | STEERING ROD LH L494 D40
18 139420 2 | COMBI RING 58X82X16 SF6 F
19 141887 2 | BUSHING
20 150305 1 | SWIVEL HOUSING RH (10598)
21 49332 1 |STELO COMPLETO 333171880
22 49331 2 | TESTATA 184530190
23 49080 1 | Seal kit

TAB. 2.1



@ cArrARO

AXLE 26.38 (CM8492) REF: 146775 Swivel housing and steering cylinder

Pos Ref Qty Description Kit Note
24 126923 8 | SELF-LOCKING SCREW M16X2X38 10.9 ACCIAIO

TAB. 2.2



€ carrARO

AXLE 26.38_(CM8492) REF: 146775 Bevel gear set

Pos Ref Qty Description Kit Note
1 68015 1 |BEVEL GEAR SET
2 125831 2 | SHIM 55X45.5X2
3 126142 1 |ELASTIC SPACER 50X47X19.2
4 28623 1 |Ou.ring
5 141896 1 |WASHER 30.5X58X10
6 145262 1 |NUT AND BLIND M30X2
7 127041 1 |WASHER 50.3X78X2.5 MAT101 CARRARO STD. 1
7 127042 1 |WASHER 50.3X78X2.6 MAT101 CARRARO STD. 1
7 127043 1 |WASHER 50.3X78X2.7 MAT101 CARRARO STD. 1
7 127044 1 |WASHER 50.3X78X2.8 MAT101 CARRARO STD. 1
7 127045 1 |WASHER 50.3X78X2.9 MAT101 CARRARO STD. 1
7 127046 1 |FLAT WASHER SHIM 50.3X78X3 MAT101 STD. C
7 127047 1 |WASHER SHIM 50.3X78X3.1 MAT101 STD. CARR
7 127048 1 |WASHER SHIM 50.3X78X3.2 MAT101 STD. CARR
7 127049 1 |WASHER 50.3X78X3.3 MAT101 CARRARO STD. 1
7 127050 1 |WASHER 50.3X78X3.4 MAT101 CARRARO STD. 1
8 145578 1 |TAPE ROLLER THRUST BEARING 110X50X29.25
9 145577 1 |TAPE ROLLER THRUST BEARING 100X45X27.25
10 132193 1 | SEAL RING 65X105X14 BA VISLDRWX67
11 145582 1 |PMFLANGE END YOKE 1410 (13261)

TAB. 3.1



@ cArrARO

AXLE 26.38_(CM8492) REF: 146775

Differential

Pos

oO~NO O WNPF

Ref
68124
147390
147372
142994
147391
146763
124062
27367
125445
143789
128440
127925
141895

Qty

NNNNMNNENRPREPRNPRE

[any
il )

Description Kit

Differential kit

FIFTH WHEEL 28.72X68X2
DIFF.PLANET.GEAR PIN L167 D28.55
PARALLEL PIN 7X124

COUNTERPLATE Diff. locking SP1.3
DIFFERENTIAL HOUSING

BUSHING AB C 42-45-24P

TAPE ROLLER THRUST BEARING 32013X 100X65
RING NUT M104X2 (18456)

RING NUT STOP

SELF-LOCKING SCREW M6X10 10.9
SELF-LOCKING SCREW M14X2X40 10.9
DIFF.HOUSING COVER (12155

TAB. 4.1



@ cArrARO

AXLE 26.38_(CM8492) REF: 146775 Double joint

Pos Ref Qty Description Kit Note
1 147656 1 |DOUBLE U-JOINT
1b 147657 1 |DOUBLE U-JOINT
2 48204 1 |FORCELLA LD 36989/706938
2b 48203 1 |FORCELLA LD 36989/706939
3 46279 2 | Central body 09753/540754
4 46297 4 | Spider
5 46147 2 | Fork (wheel side)
6 145771 2 |WASHER
7 145486 2 | TOOTHED WASHER 55X66X8.5
8 144988 2 |SNAP RING T4-47.7-4

TAB.5.1



@ cArrARO

AXLE 26.38_(CM8492) REF: 146775

Wheel hub

Pos

R =
SEBoo~v~ouorwnr

Ref
149702
45180
68413
147720
28579
148284
141594
141886
148306
148257
148259
148288

Qty

N
BN e

NNNOONNNDDN

Description Kit
CASSETTE RAD.SHAFT SEAL 150X180X/X16.5
TAPE ROLLER THRUST BEARING 158.75X109.53
WHEEL HUB KIT
STUD M20X94 10.9 UNI EN 20898 B6 - CARRA
O.ring
SPACER 123X110X22.994
EPICYCLOIDAL RING GEAR Z81 M2
RING F3.5-249-S80
HEX SOCKET HEAD CAP SCREW UNI5931 M10X12
RING NUT M90X2 C70
RING NUT STOP
EPIC. WHEEL CARRIER HUB (13112)

Note

TAB. 6.1



@ cArrARO

AXLE 26.38_(CM8492) REF: 146775

Final reduction

T
(2]

©oo~NOOOh~WNE O

Ref
68020
20490

125280
25052
145491
141859
145579
145138
24805

Qty

P
cooco R NMAN

Description Kit
Planetary carrier assy
COUNTERSUNK HEAD SCREW UN
MAGNETIC PLUG M30X2
CIRCLIP SB 72
THRUST SHOE 65X72X2
CYL ROLLER BEARING
EPIC.PLANETARY GEAR Z31 M2.9295 L40
THRUST SHOE 50.1X61X2.5
Snap ring

Note

TAB. 7.1



